GENERAL TOP LATCH

BOTTOM LATCH
EXTERNAL DRIVE

HEAD FRAME

[X] INTERNAL DRIVE

LIGHTNING ARRESTOR
AIR TERMINAL
FAA OBSTRUCTION LIGHT

C-528

ONE CIRCUIT
TWO CIRCUIT
THREE CIRCUIT

[ 37 [ Jas [ Is7

WELDMENT: GALVANIZED (STD) [ |STAINLESS STEEL [ _JPAINTED

MOUNT: TOP PLATE SLIP FITTER

HOIST SHEAVES: ALUMINUM  (STD) STAINLESS STEEL CAD PLATED STEEL

CORD SHEAVE: PLASTIC (STD.) ALUMINUM STAINLESS STEEL

FASTENERS: [X]STAINLESS STEEL

S.S. CABLE: [ ]3/16” [x]1/4” [ ]5/16” [ JotHER
[x]TOP LATCH

LATCH CAM: [X]STAINLESS STEEL [ |ALUMINUM

[ ]soTTOM LATCH

GUIDE BLOCK: [ |STAINLESS STEEL [ |ALUMINUM ISSUED FOR APPROVAL

[ 1APPROVED:

05, ywinare ring (205" [ Jse" [Jas” [IREviSE:

WELDMENT: [X]GALVANIZED (STD) [ |STANLESS STEEL [ _JPAINTED B S v
ROLLERS: [X]SPRING ARM [ JFixeD [ ]BUMPER

[x]TOP LATCH [ ]soTTOM LATCH

LATCH SHAFT: [X]STAINLESS STEEL ~ GUIDE SHAFT: [ ]STAINLESS STEEL

JUNCTION BOX: [X]STD. (NEMA 3R ALUMINUM) [ ]STAINLESS STEEL [ JOTHER
SUSPENSION SPRING: [ X|STD. STAINLESS STEEL

PLUNGER: X [STD. STAINLESS STEEL

THRUST WASHER: [ x[sTD. STAINLESS STEEL

STRAND VICE: [ x]sTD. STAINLESS STEEL [ ]3/16"  [x]1/4" [ ]5/16"
COMMENTS: _ DOUBLE RING RACK CONFIGURATION FOR MORE THAN 12 FIXTURES

IEITRANSITION ASSEMBLY

. ELECTRICAL

120V 1 PHASE-3 WIRE 60Hz
120/240 3 PHASE—5 WIRE 60Hz

[X] STANDARD [JoTHer || 208 1 PHASE-3 WIRE 60Hz
|| 208 3 PHASE—4 WIRE 60Hz
COMMENTS: || 240 1 PHASE-3 WIRE 60Hz

] 120/240 1 PHASE—4 WIRE 60Hz

O7|WINCH PLATE || 240/480 1 PHASE—4 WIRE 60Hz
‘ | |277 1 PHASE-3 WIRE 60Hz

DRIVE: [ JINTERNAL [ JExTERNAL | 277/480 3 PHASE—5 WIRE 60Hz
IPORTABLE DRIVE UNIT || 480 1 PHASE-3 WIRE 60Hz
480 3 PHASE-4 WIRE 60Hz
25 b o) ot e o []220 1 PHASE- WRE 608
’ (HO) — || 347 1 PHASE-3 WIRE 60Hz

TORQUE TENDER: TT3 (STD) [Jmax [ Jmm4 [ JoTHER | [347/600 3 PHASE-S5 WIRE 60Hz
WINCH: PG—3 lpo—7 | 220 1 PHASE-3 WIRE 50Hz
S.S. CABLE: /4 [ x|5/16" 3/8" OTHER | 240 1 PHASE-3 WIRE 50Hz

/ X5/ [Jsrer L] || 240/415 3 PHASE-5 WIRE 50Hz

COMMENTS: 220/380 3 PHASE-5 WIRE 50Hz

| ] otHER
SHEET DWG. NO. 528-2-01 CHMS
01 DATE: 09/26/05 LIGHTING
PROV'S'ONS SHEET REV. DATE AD|V|S|or16;1_‘2§6ltlol(\)l‘lmlndustrles

528-2-01




o

C-528

)

\_‘OP QF POLE
@)

ISSUED FOR APPROVAL

[ ]APPROVED:

[CIREVISE:

SIGNED COPY REQUIRED PRIOR
TO MANUFACTURE

| 208] 3 S.S. WIRE ROPE
| | 207] 3 ROPE CLAMP ASSEMBLY
206] 3 STRAND VICE
s 205] 3 THRUST WASHER
204] 3 S.S. PLUNGER
203] 3 SUSPENSION SPRING
202] 6 S.S. FLAT WASHER
201] 6 1/4-20 S.S. NYLOCK NUT
- — 200] 6 1/4-=20 X 1 S.S. BOLT
- — 05| 1 ALUMINUM DOME
BASE OF POLE 04 1 WINCH PLATE ASSEMBLY
03] 1 TRANSITION ASSEMBLY
02] 1 RING ASSEMBLY
01 1 HEAD FRAME ASSEMBLY
™ [QTY DESCRIPTION
SHEET DWG. NO. 528-2-02 CHMAS
02 DATE: 09/26/05 LIGHTING
GENERAL ASSEMBLY REV. DATE A Division of CH i dustries

528-2-02
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ISSUED FOR APPROVAL

[]APPROVED:

[ ]REVISE:

SIGNED COPY REQUIRED PRIOR
TO MANUFACTURE

REFERENCE VIEW

(TYPICAL RACK ASSEMBLY)

-

SIDE VIEW

C-528
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DWG. NO.
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CHMNS

DATE:

09,/26/05

LIGHTING

A Division of CHM Industries
682-286-0046

528-2-03




C-528

ISSUED FOR APPROVAL

[ ]APPROVED:

[]REVISE:

SIGNED COPY REQUIRED PRIOR
TO MANUFACTURE

SECTION A-A

210| 8 1/2” S.S. FLAT WASHER

209| 4 1/2-16 S.S. LOCK NUT

208| 10 1/2” S.S. FLAT WASHER

20712 1/4” X 1 1/4” FLAT FENDER WASHER

206| 6 1/2" SCH. 40 X 1 1/8” LONG TUBE SPACER

205[13 1/4-20 S.S. LOCK NUT

204113 1/4-20 X 1 3/4 S.S. HH SHOULDER BOLT

203| 8 3/8—16 S.S. LOCK NUT

202| 8 3/8—16 X 2" S.S. HH SHOULDER BOLT

201|112 3/87 S.S. LOCK NUT 217| 6 3/4” 0D X 5/8" ID BRONZE BUSHING

200| 12 3/8-16 X 1" S.S. HH BOLT 216| 2 3/8-16 X 2 3/4" S.S. HH SHOULDER BOLT

100] 1 PLASTIC BUSHING 215( 2 1 3/4" LONG S.S. PULLEY AXLE

04| 2 CORD SHEAVE 214| 6 1 1/8" LONG S.S. PULLEY AXLE

03| 6 WIRE ROPE SHEAVE 213 2 1/4-20 X 2 1/2" SS HH SHOULDER BOLT

02| 3 LATCH CAM 212| 2 1/2” SCH. 40 X 1 3/4” LONG TUBE SPACER

01] 1 HEADFRAME WELDMENT ASSEMBLY 211 NOT USED

|TM |QTY DISCRIPTION

SHEET DWG. NO. 528-2-04 CHM =
AN

04 DATE: 09/26/05 LIGHTING

HEAD FRAME ASSEMBLY REV. DATE A Diison of CHY industries

528-2-04




SHOWN FOR
REFERENCE,
SEE SHEET 02

C-528

SECTION A-A

ISSUED FOR APPROVAL

[ ]APPROVED:

[]REVISE:

SIGNED

COPY REQUIRED PRIOR
TO MANUFACTURE

20212 3/8” S.S. FLAT WASHER

201|114 3/8-16 S.S. LOCK NUT

200| 16 3/8—16 X 1" S.S. HH BOLT

106 3 RUBBER GASKET

105] 3 SHAFT RETAINING BRACKET

104 3 RH TORSION SPRING 214| 2 3/8 S.S. LOCK WASHER

103| 3 LH TORSION SPRING 213 2 CORD CLAMP

102] 1 CORD CLAMP 212] 3 #10—24 X 1/2” S.S. SCREW

101 1 JUNCTION BOX 2111 6 5/16 S.S. FLAT WASHER

100| 3 LATCH SHAFT 210 6 5/16-18 S.S. LOCK NUT

0716 FIXED ROLLER ASSEMBLY 209| 6 5/16-18 X 17 S.S. HH BOLT

06| 3 LATCH INDICATOR FLAG 208 NOT USED

05| 3 CENTERING ARM ASSEMBLY — S.S./PVC 207 NOT USED

04| 3 RH CENTERING ARM HINGE BRACKET 206 NOT USED

03] 3 LH CENTERING ARM HINGE BRACKET 205(12 1/4-20 S.S. LOCK NUT

02 |VAR TENON WELDMENT 204| 6 1/4-20 X 1 1/2 S.S. HH BOLT

01] 1 RING WELDMENT 203| 3 S.S. "E” RETAINING RING

ITM |QTY DESCRIPTION

SHEET DWG. NO. 528-2-05 CHMI§

05 DATE: 09/26/05 LIGHTING
RlNG ASSEMBLY (RACK) REV. DATE ADIVISIO':;;&?;'O&;ndusmes

528-2-05




SHEAVE IN HEADFRAME
AT TOP OF POLE

ISSUED FOR APPROVAL
[1APPROVED:

[ ]REVISE:

SIGNED COPY REQUIRED PRIOR
TO MANUFACTURE

C-528

200| 3 1/2-13 S.S. LOCK NUT

108 3 CABLE CLAMP ASSEMBLY

107 1 7-19 302/304 WIRE ROPE

106 1 ZINC PLATED COPPER COMPRESSION SLEEVE

105 1 WIRE ROPE THIMBLE

104[ 1 1/2" JAW AND EYE ASSEMBLY

103 3 1/2” EYE BOLT, ZINC PLATED

102 3 WIRE ROPE THIMBLE

101] 3 ZINC PLATED COPPER SLEEVE

100| 3 7-19 302/304 S.S. WIRE ROPE

01] 1 TRANSITION PLATE WELDMENT ASSEMBLY

ITM |QTY DESCRIPTION

SHEET DWG. NO. 528-2-06 c l§

06 DATE: 09/26/05 LIGHTING
TRANS'T'ON ASSEMBLY REV. DATE A Division of CHM Industries

682-286-0046

528-2-06




C-528

ISSUED FOR APPROVAL

[ JAPPROVED:

[REVISE:

SIGNED COPY REQUIRED PRIOR
TO MANUFACTURE

206| 4 1/4"7 S.S. FLAT WASHER

205| 4 1/4-20 S.S. LOCK NUT

204| 4 1/4-20 X 17 S.S. HH BOLT

203| 6 1/2-13 X 27 S.S. HH BOLT

202| 9 1/2” S.S. FLAT WASHER

201 9 1/2—13 S.S LOCK NUT

200 3 1/2-13 X 47 S.S STUD

107 1 25 FT CORD

106] 1 MALE CONNECTOR

105] 1 DRUM SWITCH

104[ 1 TORQUE TENDER

103] 1 REDUCER

102 1 DRIVE MOTOR

101 1 ROPE SPOOL

100| 1 WINCH

02] 1 BREAKER BOX ASSEMBLY

01] 1 WINCH PLATE

ITM | QTY DESCRIPTION

SHEET DWG. NO. 528-2-07 CH l§

07 DATE: 09/26/05 LIGHTING
WINCH PLATE ASSEMBLY REV. DATE A Division o CHI Industries

528-2-07




